

Material	0.050" - 0.060" tk Aluminum Extrusion
Fire Test Results	Test Standard: ASTM E84-91a Standard Test Methods Test Results: Flame Spread Index = 5 Smoke Developed Index = 0

For more information, contact:

Anil Gupta
Brand Manager
T. 1.888.98.DGEAR x104
F. 412.793.1055
E. anil@diamondlifegear.com
Store. diamondlifegear.com